CNS DEPRESSANT
OVERDOSE

Escambia Countyv. Florida - ALS/BLS Medical Protocol

Signs and symptoms of CNS depressant overdose include: altered mental status,
respiratory depression, hypotension, bradycardia, pulmonary edema, coma, and
constricted pupils (opioids only).

The following is a partial list of CNS depressants:

Benzodiazepines - generic name (trade name):

alprazolam (Xanax)
flunitrazepam (Rohypnol)
oxazepam (Serax)
chlordiazepoxide (Librium)
flurazepam (Dalmane)
prazepam (Centrax)
clonazepam (Klonopin)
halazepam (Paxipam)
quazepam (Doral)
clorazepate (Tranxene)
lorazepam (Ativan)
temazepam (Restoril)
diazepam (Valium)
midazolam (Versed)
triazolam (Halcion)

Barbiturates - generic name (trade name):
butabarbital sodium (Butisol Sodium)
Phenobarbital mephobarbital (Mebaral)
secobarbital sodium (Seconal Sodium)
pentobarbital sodium (Nembutal Sodium)
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Opioids, Narcotics, Synthetics and Combinations - generic name (trade name):

acetaminophen & codeine phosphate (Tylenol #3, Tylenol #4)
alfentanil HCI (Alfenta)

alfentanyl (Alfenta)

alphaprodine (Nisentil)

aspirin & codeine phosphate (Empirin with Codeine #3 and #4)
belladonna and opium (B & O Supprettes)

buprenorphine HCI (Buprenex)

butalbital, aspirin, caffeine, codeine phosphate (Fiorinol or Fioricet with Codeine)
butorphanol (Stadol)

codeine

Contin, MSIR, Oramorph, Rescudose, Roxanol)
dextromethorphan

diamorphine (Heroin)

diacetylmorphine (Heroin)

dihydrocodeine bitartrate, acetaminophen, caffeine (DHCplus)
diphenoxylate HCI, atropine sulfate (Lomotil) — no miosis
difenoxin HCI with atropine sulfate (Motofin)

fentanyl citrate (Sublimaze)

fentanyl transdermal (Duragesic)

fentanyl citrate & droperidol (Innovar)

Opioids, Narcotics, Synthetics and Combinations - generic name (trade name):

hydromorphone HCI (Dilaudid, Hydrostat)

hydrocodone bitartrate (Loratab, Hycodan, Anexsia)

hydrocodone bitartrate & acetaminophen (Hydrocet, Loracet, Vicodin)hydromorphone
loperamide HCI (Imodium, Imodium A-D)

levorphanol tartrate (Levo-Dromoran)

meperidine HCI (Demerol) — no miosis

meperidine HCI & promethazine HCI (Mepergan) — no miosis

methodone HCI (Dolophine)

morphine sulfate (Astramorph/PF, Duramorph, Infumorph 200, Infumorph 500, MS
Contin, MSIR, Oramorph, Rescudose, Roxanol)

nalbuphine HCI (Nubain)

napsylate (Darvocet-N)

oxymorphone HCI (Numorphan)

oxycodone (Percodan, Percocet, Tylox, Roxicodone)
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pentazocine HCI (Talwin, Talacen)
propoxyphene HCI (Darvon-N)

propoxyphene HCI & acetaminophen (Wygesic)
sufentanil (Sufenta)

Sedative Hypnotics - generic name (trade name):

propofol (Diprivan)
estazolam (Prosom)
Sleep-Eze

etomidate (Amidate)
Sominex

ethchlorvynol (Placidyl)
zolpidem tartrate (Ambien)

SSRI — Selective Sereotonine Reuptake Inhibitors - generic name (trade name):

fluoxetine (Prozac)
paroxetine (Paxil)
sertraline (Zoloft)
fluvoxamine (Luvox)
citalopram (Celexa)

Supportive Care

1. Medical Supportive Care Protocol .

ALS Level 1
1. Consider need for intubation. (a)

2. Perform glucose test with finger stick. If glucose is below 60 mg/dL.
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3. If hypotensive (systolic BP <90 mmHg), administer fluid challenge of
Normal Saline 250-500 ml.

4. If respiration is depressed, administer Naloxone (Narcan) 2 mg 1V (b).

5. If no response, repeat Naloxone (Narcan) 2 mg IV PRN, not to exceed a total of
10 mg.

6. If patient is experiencing chest pain, see Chest Pain - Suspected AMI.

7. If patient is seizing, administer Lorazepam (Ativan) 1-2 mg IV. If unable to
start IV, administer Lorazepam 1-2 mg IM.

ALS Level 2 (Physician Authorization Required)

1. If patient is combative, consider administering Lorazepam (Ativan) 0.5-2.0 mg
V.

2. Consider need for restraints.

*** ANY time Physical Restraints are used (regardless of the type of
restraint), the patient’s status MUST be continuously monitored via Pulse
Oximetry, Cardiac Monitoring, AND Nasal Capnography to avoid positional
asphyxia. *** A Lifepak monitor strip displaying ETCO2 waveform must be
printed out for the record.

3. Treat tachycardic dysrhythmias as per physician order.

Note

(a) Use appropriate discretion regarding immediate intubation of patients who may
quickly regain consciousness, such as hypoglycemics after D50 or opiate
overdose after Narcan.
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(b) If patient is a suspected opioid addict or chronic dependant on opioid medication,
the administration of Naloxone should be titrated (e.g. 0.4 mg/minute) to increase
respirations to normal levels without fully awakening patient to prevent hostile
and confrontational episodes. Consider restraining patient. Naloxone may need to
be repeated in 20-30 minutes to maintain effect.

*** ANY time Physical Restraints are used (regardless of the type of
restraint), the patient’s status MUST be continuously monitored via Pulse
Oximetry, Cardiac Monitoring, AND Nasal Capnography to avoid positional
asphyxia. ***
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